
Lorazepam

0.1 mg/kg IV/IO

NoVascular Access?
Yes or can 
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APLS – Status Epilepticus

Midazolam (buccal)

0.5 mg/kg or

Diazepam (rectal)

0.5 mg/kg 

Airway

High-flow oxygen

Don’t ever forget glucose

Senior help is now needed

Seek anaesthetic/ICU advice

Phenytoin 20mg/kg IV/IO over 20 min

Or if already on phenytoin give phenobarbitone 20 mg/kg IV/IO over 5 minutes

RSI with Thiopental (Thiopentone)

Lorazepam

0.1 mg/kg IV/IO

Call for senior help

5 minutes after convulsion started

If seizure is continuing 10 mins after start of  step 1

Prepare phenytoin

If seizure is continuing 

10 mins after the start of step 2 

– reconfirm it is an epileptic seizure

If seizure is continuing 

20 mins after the start of step 3 (start of infusion)

 – an anaesthetist MUST be present
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